

CONFIDENT AMAZE, TRIVANDRUM**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm ²)	
				20	30	22.51	35.11
1	02/09/25	Pile cap 93,75,67	M30	20	30	22.51	35.11
2	08/09/25	Pile cap 57,45,27	M30	20	30	22.07	35.11
3	12/09/25	Retaining wall	M30	20	30	22.22	35.11
4	18/09/25	Sump wall	M30	20	30	21.18	32.74
5	20/09/25	Pile cap 80	M30	20	30	22.07	35.25
6	22/09/25	Grade beam	M30	20	30	21.48	35.11
7	25/09/25	Pile cap 28,36	M30	20	30	22.22	32.44
8	29/09/25	Base slab -TOWER 1	M30	20	30	22.07	32.14
9	04/10/25	Column 64,44	M30	20	30	21.62	32.74

